
BN633200-0724NA
R03

Impreso en México

 MODELO

MANUAL DE OPERADOR

633200

COSECHADORA DE FORRAJE
COBRA RF 152 CHOPPER



01

 

 
 
 

1-SAFETY 
 

 
Developed regarding human safety and the safety instructions 
must be followed throughout the bench life of the product from 
the period of its design up to the final storage.  
 
1-1 Safety Instructions 

 
 

Before you use or operate the tractor/forage harvester, each time make sure that it fits 
the below-mentioned regulations: 

� Precautions against accidents. 
� Operating safety (Operating Regulations) 
� Driving on public roads (Road Traffic Law) 

 
It is necessary to follow the basic precautionary instructions below for your and for 
others’ safety. . 

 
- The machine should be coupled to a tractor with proper size and power; no other 

engine should be mounted. The coupling of the machine should be carried out 
according to the instructions available in this user’s manual.  

- Don’t go near the machine with loose-fitting clothes that can be caught in the 
moving parts of the machine. 

- Anyone who would operate or prepare the forage harvester should be trained properly 
about the task.  

- Make sure you are visible enough before operating the machine and starting to work. 
Clear the work area of objects that may be thrown by the harvesting system. 

- Rotating parts of this machine have been designed and tested for tough conditions. 
Nevertheless, their capacity of resistance can be affected in case of contact with hard 
objects (stones, metallic objects, etc.), and they may leap up with excessive speed. Be 
careful in order not to experience such obstacles. 

- A machine designed to work with a power of 540 rpm should never be run with 
1000 rpm.  

- Check the tractor’s condition (braking system, wheel,  tire inflation) and the proper 
connection of the machine. 

- Check whether the warning lamps (headlamps, reflectors, beacon lamp) 
operate properly before driving on public roads.  

- The machine should never be used for human and object transportation. 
- Do not try to get on the tractor when operating.  
- Avoid being in the rotation area of the tractor.  
- Be careful while coupling and/or dismounting. Stop the engine before starting or 

stopping the transmission. 
- Check whether all safety equipments and crankcases are available and in good 

condition. 
- Adjust the moving speed always according to traffic rules! Avoid sudden 

changes in speed and direction while driving up or down slopes or driving 
reverse. 

- Always make all necessary repairs, replacements and adjustments before the 
machine is operated.  
- Stop the engine and the transmission and pull the parking brake before making 

any repairs. 
 

 



02

 
 

- 

 
- Check the whole machine, specifically the running of the nuts, periodically.  
- Before operating the machine after any repair or maintenance, make sure that 

no tool or object is left on the machine.  
- A first aid kit should be available in the tractor cabin. Follow local regulations 

considering other safety equipments.  
- Do not modify the machine without written approval of the manufacturer. 
- Check whether the hydraulic pipes, running of the nuts and hydraulic coupling is in 

good condition. Oil may leap up with great pressure from a pierced pipe and cause 
serious injury. In case of such accidents see a doctor urgently.  

 
2-DEFINITION 

 
 

The forage harvester is designed to be coupled to a 3-rear part and can 
only be pulled by a tractor. Its function is to pour the grass (grass, rye-
grass, trefoil, lucerne) directly from the chute to strimmer trailer which is 
connected to the machine. 

 
 
 

Any operation carried out regardless of the definition above will be in 
the user’s responsibility.  

 
 
 

The manufacturer will not be responsible in cases listed below: 
 

- Not operating in accordance with the definition given above. 
- Modifying the machine without written approval of the manufacturer. 
- Not following the instructions about maintenance and repair. 

 
 

 
 
 
 



03

 
 

 

 
3-1 Technical Data 

 

 
 RF 152 
Weight 645 kg 
Power take-off 540 rpm 
Expected power  Ch/din 50 ch/Din 
Blade number 24 
Carrying width 1,8 m 
Cutting width 1,5 m 
Tires 500X12 6PR 

 
 

Dedicated to research and development FIMAKS has the right to change and modify the 
machines drying grass without any prior notification and does not have the obligation to 
replace the previously sold machine with the modified one. 

 
4-COUPLING TO THE TRACTOR 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Adjust the stabilizers tensely 
over the tractor’s  lifting arms. 

Adjust the radius of the 
side arms according to 
the tractor’s tire distance . 
Try to pull the machine to 
tractor at maximum level 
to make it easy to fill 
String trimmer trailer and 
to reduce the driving 
power. 

 

Do not apply force over the 
hydraulic lifting system of the 
tractor. 

Adjust the length of the third point 
with the side arm paralel to the 
ground. . 
Then mount transmission B.(For 
mounting transmission see section 
6)  



04

 
 

 
 

 
 
 
 
 
 

5-ADJUSTING TRANSMISSION (B) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

A 
 
 
 
 
 
 
 
 
 

Perform the instructions below in direct order: 
 
 

1)  Adjust the length of the third point as described in section 4. 
2)  Align the double overhead camshaft vis-à-vis (A), the case input shaft has to 

be parallel with the tractor’s operating shaft.  
This corresponds to the shortest position of the transmission. 

3)  Measure the A distance between the 2 safety locks of the overhead 
shafts.   

4)  Then test the transmission (B) in completely turned off position and always 
between 2 safety locks of camshafts. 

 
5-1) B Should not be higher than A 

 
 

B 
 
 
 
 
 
 
 
 
 
 
 

5)  In case the transmission needs to be shortened, the cut off parts of the male 
and female pipes and casings have to be in equal length. Place the free wheel on 
the case side. 
6)  Make sure the telescopic transmission tubes do not touch the holder at the 

declining and rising position of the lifting operation.  
 



05

 
 

 
 

6-ADJUSTING THE CUTTING HEIGHT 
 

 
 
T To adjust the cutting height use the lifting position adjusting lever. 
 
 
 
 
 
 
 
 
 

Caution!! 
Lifting movement should not pass 
the 15 cm position from upwards 
and the straight position of primary 
transmission from downwards. 

 
 
 
 
 

+ 15 cm 
- 15 cm 

 
 
 
 
 
 
 
 



06

 
 

 

 
 

7- ADJUSTING THE SECONDARY TRANSMISSION 
 
 

Having set the height of the automatic coupling arm, adjust the length of the secondary 
transmission by applying the same procedure in section 5. 

 
8 – TRACTOR / MACHINE COUPLING  
8-1 RUNNING POSITION 
E 

 
 
 
 
 
 
 
 
 
 
 
 
 

F 
 

 
 
 
 
 
 
 
 
 
 

1)  Move the tractor forward with the lifting part upside down by wearing the 
connection arm to the bottom of the case that is inside the female part of the 
cone-shaped machine until the hooked nail is fixed. (A and B) 
2)  Lift the lifting part slightly and continue lifting until the 

clamp is locked (C).  
3)  Mount the secondary transmission in between the case and the 
machine. 

 
Caution: do not excess the below mentioned loading limits of 
transport and drawing; 
PTR: 8 Tones maximum 
Maximum loading on the hook: 2 Tones  maximum 

 
 
 

8-2 TRANSPORT POSITION 
To carry loads on road, wear the (F) end of the arm to the hooked connection nail (E) that 
is on the right side of the connection. 

 
 
 
 
 
 
 



07

ADJUSTMENT ARM

Pos Qty Description Referance
1 1 Adjusment Arm Complete 02.04.00.00.000
2 1 Bolt M18 x 150 8.8 DIN 601
3 1 Washer M18 DIN 125
4 1 Nut With Nylon M18 DIN 934
5 1 Lock Arm 02.04.00.00.014
6 1 Spring 02.04.00.00.009
7 1 Ø50 M10 ball 02.04.00.00.015
8 1 Ø5 x 40 Pin DIN 1481

4

 
 

 
 

 
 
 

9-ADJUSTING THE CUTTING LENGTH 
 
 
 
 
 
 

To get the desired cutting length 
place the pin on one of the sector 
holes. 

 
 
 
 
 
 
 
 
 
 

The figure on the left demonstrates how 
to adjust the opposite blade in order to 
adjust the cutting length as showed in the 
diagram below (figure 1). To get the 
opposite blades closer loosen the bolts. 
Try to get the opposite blade closer at an 
equal level throughout the whole length. 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 1 
 
 
 

Position 1    Position2    Position 3 
15-20 mm    15-20 mm    Long cut 
Thin cut     Medium cut   

 
 
 



08

 
 

 
 

 
 

 
 

 
 
 
 
 
 
 

Check the level of corrosion on spoon-
shaped blades. The worn-out spoon-
shaped blades reduce the blower 
effect. 
Lacking spoon-shaped blades 
causes vibration.  
New size: 172 mm  
Minimum size: 160 mm 
See figure 2 

 
 
 

Şekil  2 
 
 
 
10 – ADJUSTING THE GROOVE AND CONTROLLING THE DEFLECTOR  

 
 
 
 
 
 
 
 
 
 

Connect the 2 push pull plug to the 
distributer. . 
The steering of the chute is made with a 
double effect hydraulic controller.  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Adjust with a teleflexible projected fixing.  
During storage place the controller 
into the projected bearing. 

 

 
 
 
 
 
 
 
 
 

 
 



09

 
 

 
  

 

 
 

 
11-BELT TENSION 

 
The trapezoidal belts should be 
stretched regularly and be kept 
clean. The 4 belts should be 
replaced at the same time.  
Adjust the tension with the outer 
adjustment apparatus mentioned 
above. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
12-  TIRE PRESSURE 

Flexion maxi 

 

 
Maximum pressure: 2 bars 

 
13 – OIL PERIODICITY  

 
 
Once a day (8 hours) 
Twice a week (40 hours) 
Once in three months  
 
 
 
 

Use Multipurpose grease or  
EP 2 grease 

 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
For case 1 use SAE 80 W 90 oil; check oil level from the indicator on the case.  

 

 
Transmission  
 
 
Protection tube 
Telescopic shaft 
 
Rotor 
 
 
Chute 
 
 
Tires 
Pulley shaft 



10

CABLE CONTROL

Pos Qty Description Referance
1 1 Complete Cable Control Kit 02.03.02.02.000
2 1 Pulling Arm 02.03.02.02.001
3 1 Nut M8 DIN 934
4 1 Bolt M10 x 50    8.8 DIN 601
5 1 Spring 02.03.02.02.002
6 1 Washer  M10 DIN 125
7 1 Nut M10 DIN 934

PULLEY

Pos Qty Description Referance
1 1 Belt Guard Complete 02.10.00.00.001
2 1 Plastic cover
3 1 Sac menteşe
4 4 Bolt M 6 x 25 8.8 DIN 601
5 8 Washer M6 DIN 125
6 4 Nut M6 DIN 934
7 1 Pulley Ø200 02.00.00.00.001
8 4 V Belt  17 x 1375 DIN 7753
9 1 Pulley Ø278 02.09.00.00.001
10 2 Bolt M 6 x 30   8.8 DIN 601
11 2 Nut M6 DIN 934

2

1

2

R4025623010
R4051633003

BANDA
POLEA

1
2

 No. Código Descripción
B Piezas de uso medio, disponibles a discreción.

Piezas por
equipo

Piezas por
empaque

1
1

4
1

R4025623005 RESORTE1
 No. Código Descripción

B Piezas de uso medio, disponibles a discreción.

1

1

Piezas por
equipo

Piezas por
empaque

1



A

ADJUSTMENT ARM

Pos Qty Description Referance
1 1 Adjusment Arm Complete 02.04.00.00.000
2 1 Bolt M18 x 150 8.8 DIN 601
3 1 Washer M18 DIN 125
4 1 Nut With Nylon M18 DIN 934
5 1 Lock Arm 02.04.00.00.014
6 1 Spring 02.04.00.00.009
7 1 Ø50 M10 ball 02.04.00.00.015
8 1 Ø5 x 40 Pin DIN 1481

4

R4025623047
R4025623045
R4025623046

BALÍN
RESORTE
BRAZO

1
2
3

 No. Código Descripción
B Piezas de uso medio, disponibles a discreción.

1
1
1

1
2
1

R4025623003
R4025623004
R4025623119

PORTA CUCHILLA
PERNO
BALERO

 No. Código Descripción
B Piezas de uso medio, disponibles a discreción.

Piezas por
equipo

Piezas por
empaque

24
24
2

1
1
1

2
3
4

1 3

2

ROTOR

Pos Qty Description Referance
1 1 Rotor Group Complete 02.02.00.00.000
2 24 Knife (fly) 02.02.03.00.001
3 24 Knife clamp 02.02.03.00.002
4 24 Knife Pipe 02.02.03.00.003
5 24 Connecter Pin 02.02.03.00.004
6 24 Ø4 x 40 pin DIN 94
7 48 Bolt M10 x 45 8.8 DIN 601

 No. Código Descripción
R4025623002 NAVAJA 24 11

Piezas de desgaste y consumibles siempre disponibles.

2

3

4

1

Piezas por
equipo

Piezas por
empaque

Piezas por
empaque

Piezas por
equipo

11



R4025623044
R4025623013
R4025623012
R4025623011
R4025623006

CINTA
PISTÓN
MANGUERA
MANGUERA
CABLE

 No. Código Descripción
B Piezas de uso medio, disponibles a discreción.

Piezas por
equipo

Piezas por
empaque

1
1
1
1
1

1
1
1
1
1

1
2
3
4
5

COMPLETE

Pos. Qty. Description Referance
1 1 Lower Chute 02.03.01.00.000
2 1 Chute 02.03.02.00.000
3 1 Extension (500 mm) 02.03.02.01.000
4 5 Bolt M6x20 8.8 DIN 601
5 5 Nut M6 DIN 934
6 1 Chute Lock 02.03.02.01.002
7 1 Bolt M10x35 8.8 DIN 601
8 1 Washer M10 DIN 125
9 1 Nut M10 DIN 934
10 1 Flap 02.03.02.03.001
11 1 Flap Spring 02.00.00.00.008
12 2 Bolt M10x35 8.8 DIN 601
13 2 Nut M10 DIN 934
14 1 Piston HDRLK.KMND 34
15 1 Hydraulic Hose 4.1 mt HDRLK.KMND 09
16 1 Hydraulic Hose 4.6 mt HDRLK.KMND 08
17 1 Wire Rope 100SP.SPRL 1500
18 4 Bolt M10 DIN 934

6

1

5

4

3

2

12



TYRE

Pos Qty Description Referance
1 2 Complete Wheel Group 02.08.00.00.000
2 2 Hub 02.08.00.00.001
3 2 Oil Seal 02.08.00.00.003
4 2 Bearing 30208 A
5 2 Bearing 30205 A
6 2 Nut 7/8 " DIN 94
7 2 Rim DIN 601
8 10 Bolt M12 x 45 8.8 DIN 934
9 10 Nut M12 UCP 208
10 2 Cover 02.08.00.00.002
11 2 Inner Tyre DIN 601
12 2 Tyre DIN 125
13 4 U Clamp DIN 934
14 8 Washer M14 DIN 6886
15 8 Nut M14 DIN 934
16 2 Ø4 x 40 Pin DIN 6886

7

R4025623050
R4025623009

PROTECCIÓN
NEUMÁTICO

1
2

 No. Código Descripción
B Piezas de uso medio, disponibles a discreción.

Piezas por
equipo

Piezas por
empaque

2
2

1
1

1

2

G
EA

R
B

O
X

Pos
Q

ty
D

escription
R

eferance
1

1
H

ousing
76 T 1225200

2
1

G
ear (z:29   m

:6)
76 T 1225362

3
1

Shaft
76 T 1225463

4
1

Pinion G
ear (z:15    m

:6)
76 T 1225562

5
1

Pinion G
ear Shaft 

76 T 1225663
6

1
C

om
plete Pinion G

ear Flange
76 T 1225761

7
1

Flange
76 T 1226061

8
1

G
ear M

etal C
over

76 T 1116300
9

2
C

onical Bearing    30207 A
1930030307

10
2

C
onical Bearing    30208 A

1930030208
11

3
O

il Seal (35 x 80 x 10)
1907503580

12
2

Safety M
etal     M

40
1901704000

13
2

Shear Bolt  M
40 x 1.5

1901804000
14

12
Bolt M

10 x 20    8.8
190110810

15
1

Pinion gear G
asket

76 T 1226400
16

1
z:29 G

ear G
asket

76 T 1226500
17

3
Inner R

ing  Ø
50 x 2.5

1901508025
18

1
Shaft R

ing   Ø
48 x 1.75

1909404817
19

1
Bolt R

3/8"
D

IN
 601

8

13



R4025623054
R4025623055

ENGRANE
ENGRANE

1
2

 No. Código Descripción
B Piezas de uso medio, disponibles a discreción.

Piezas por
equipo

Piezas por
empaque

1
1

1
1

G
EA

R
B

O
X

Pos
Q

ty
D

escription
R

eferance
1

1
H

ousing
76 T 1225200

2
1

G
ear (z:29   m

:6)
76 T 1225362

3
1

Shaft
76 T 1225463

4
1

Pinion G
ear (z:15    m

:6)
76 T 1225562

5
1

Pinion G
ear Shaft 

76 T 1225663
6

1
C

om
plete Pinion G

ear Flange
76 T 1225761

7
1

Flange
76 T 1226061

8
1

G
ear M

etal C
over

76 T 1116300
9

2
C

onical Bearing    30207 A
1930030307

10
2

C
onical Bearing    30208 A

1930030208
11

3
O

il Seal (35 x 80 x 10)
1907503580

12
2

Safety M
etal     M

40
1901704000

13
2

Shear Bolt  M
40 x 1.5

1901804000
14

12
Bolt M

10 x 20    8.8
190110810

15
1

Pinion gear G
asket

76 T 1226400
16

1
z:29 G

ear G
asket

76 T 1226500
17

3
Inner R

ing  Ø
50 x 2.5

1901508025
18

1
Shaft R

ing   Ø
48 x 1.75

1909404817
19

1
Bolt R

3/8"
D

IN
 601

8

1

2

3

14



BODY

Pos Qty Description Referance
1 1 Body "Complete" 02.01.00.00.001
2 4 Clasp 02.01.01.01.001
3 4 Upper Lock Arma 02.01.01.00.001
4 4 Bolt M8 x 50 8.8 DIN 601
5 4 Nut M 8 DIN 934
6 4 Bolt M8 x 45 8.8 DIN 601
7 4 Nut M10 DIN 934
8 1 Counter Knife 02.00.00.00.002
9 10 Bolt M8 x 35 8.8 DIN 601
10 20 Washer M8 DIN 125
11 10 Nut M8 DIN 934
12 1 Guard Cover Sheet 02.11.00.00.001
13 1 Guard Rod 02.00.00.00.003
14 1 Guard Narrow 02.11.02.00.001
15 8 Guard Wide 02.11.01.00.001
16 2 Washer M12 DIN 125
17 2 Gupilya Ø4 x 40 DIN 94
18 1 Large Pulley Bearing-House 02.09.01.00.001
19 2 Bearing  6208 Z DIN 625
20 3 Bolt M10 x 40 8.8 DIN 601
21 3 Nut M 10 DIN 934
22 1 Machined Rod 02.09.01.01.001
23 1 O-ring DIN 471
24 1 Streching Nut 02.09.00.00.002
25 1 Streching gijonu 02.09.00.00.004
26 2 Bolt M10 x 35 8.8 DIN 601
27 2 Washer M10 DIN 125
28 2 Nut M10 DIN 934
29 4 Spring Pin Ø6
30 4 Nut M8 DIN 934
31 4 Bolt M8 x 60 8.8 DIN 601
32 1 Fixing Pin 02.09.00.00.003
33 2 Washer M12 DIN 125
34 3 Safety pin Ø4 x 40 DIN 94

9

R4025623001
R4025623053
R4025623051
R4025623052
R4025623057

PLACA
PROTECCIÓN
POLEA
BARRA
TUERCA

 No. Código Descripción
B Piezas de uso medio, disponibles a discreción.

Piezas por
equipo

Piezas por
empaque

1
1
1
1
1

4
1
1
1
4

1
2
3
4
5

4

2

1

5

3

8
9 2 Bearing UCF 208 UCP 208
10 2 Bearing Support 02.00.00.00.005
11 4 Bolt M12 x 50 8.8 DIN 601
12 4 Washer M12 DIN 125
13 4 Nut With Nylon M12 DIN 934
14 1 Splint Pin 7 x 8 x 70 mm DIN 6886

5

15



COMPLETE

Pos. Qty. Description Referance
1 1 Lower Chute 02.03.01.00.000
2 1 Chute 02.03.02.00.000
3 1 Extension (500 mm) 02.03.02.01.000
4 5 Bolt M6x20 8.8 DIN 601
5 5 Nut M6 DIN 934
6 1 Chute Lock 02.03.02.01.002
7 1 Bolt M10x35 8.8 DIN 601
8 1 Washer M10 DIN 125
9 1 Nut M10 DIN 934
10 1 Flap 02.03.02.03.001
11 1 Flap Spring 02.00.00.00.008
12 2 Bolt M10x35 8.8 DIN 601
13 2 Nut M10 DIN 934
14 1 Piston HDRLK.KMND 34
15 1 Hydraulic Hose 4.1 mt HDRLK.KMND 09
16 1 Hydraulic Hose 4.6 mt HDRLK.KMND 08
17 1 Wire Rope 100SP.SPRL 1500
18 4 Bolt M10 DIN 934

6

BODY

Pos Qty Description Referance
1 1 Body "Complete" 02.01.00.00.001
2 4 Clasp 02.01.01.01.001
3 4 Upper Lock Arma 02.01.01.00.001
4 4 Bolt M8 x 50 8.8 DIN 601
5 4 Nut M 8 DIN 934
6 4 Bolt M8 x 45 8.8 DIN 601
7 4 Nut M10 DIN 934
8 1 Counter Knife 02.00.00.00.002
9 10 Bolt M8 x 35 8.8 DIN 601
10 20 Washer M8 DIN 125
11 10 Nut M8 DIN 934
12 1 Guard Cover Sheet 02.11.00.00.001
13 1 Guard Rod 02.00.00.00.003
14 1 Guard Narrow 02.11.02.00.001
15 8 Guard Wide 02.11.01.00.001
16 2 Washer M12 DIN 125
17 2 Gupilya Ø4 x 40 DIN 94
18 1 Large Pulley Bearing-House 02.09.01.00.001
19 2 Bearing  6208 Z DIN 625
20 3 Bolt M10 x 40 8.8 DIN 601
21 3 Nut M 10 DIN 934
22 1 Machined Rod 02.09.01.01.001
23 1 O-ring DIN 471
24 1 Streching Nut 02.09.00.00.002
25 1 Streching gijonu 02.09.00.00.004
26 2 Bolt M10 x 35 8.8 DIN 601
27 2 Washer M10 DIN 125
28 2 Nut M10 DIN 934
29 4 Spring Pin Ø6
30 4 Nut M8 DIN 934
31 4 Bolt M8 x 60 8.8 DIN 601
32 1 Fixing Pin 02.09.00.00.003
33 2 Washer M12 DIN 125
34 3 Safety pin Ø4 x 40 DIN 94

9

L CONNECTER

Pos Qty Description Referance
1 1 Complete L Connecter 02.05.00.00.000
2 1 Lock Pin 02.05.00.00.010
3 1 Lock Pin Spring 02.00.00.00.010
4 1 Bolt M 8 x 30 8.8 DIN 601
5 1 Rope Controller 02.05.00.00.012
6 1 Rope Lock
7 1 Clamp
8 2 M 5 Clamp Nut DIN 934
9 1 Bolt M 8 x 30 8.8 DIN 601
10 1 Nut M 8 DIN 934
11 1 Pin Spring 02.00.00.00.011
12 1 Wrire Rope 3 mm x 2 mt
13 1 Front Pin 02.05.00.00.011
14 1 Ø 5 x 40 Pin DIN 1481

10

R4025623043
R4025623084
R4025623048
R4025623056

BASE
RESORTE
PERNO
PERNO

 No. Código Descripción
B Piezas de uso medio, disponibles a discreción.

Piezas por equipo Piezas por empaque

1
1
1
1

1
1
1
1

1
2
3
4

1

2

3

4

16


